
  PL 70,100,120,150 
 

 

 

Spare parts list 
 

PL 70,100,120,150 s/n BES000001 –  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

© 2018 Construction Tools PC AB | No. 9800153701_01 | 2018-01



General information 
 

This spare parts list applies to the following: 
 
 

 
Use only authorized parts. Any damage or malfunction caused by the use of 
unauthorized parts is not covered by Warranty or Product Liability. 
Any unauthorized use or copying of the contents or any part thereof is 
prohibited. This applies in particular to trademarks, model denominations, part 
numbers, and drawings. 

 
Instructions for use 
This spare parts list contains no safety regulations and is merely intended to 
assist in the ordering of spare parts. 
For information about operating, servicing, or repairing, the relevant Safety 
and operating instructions must be consulted at all costs. 
Please observe the safety instructions listed in the relevant Safety and operating 
instructions! 

Part number Description 

8321030305 LRD PUSHERLEG PL70 
 

8321030308 LRD PUSHERLEG PL100 

8321030310 LRD PUSHERLEG PL120 

8321030315 LRD PUSHERLEG PL150 



   

Kits/ Consumables PL 70, 100, 120, 150   1

Service, repair and wear part kits
   Seal kit   3

Mechanical
   Handle and spike holder   5
   PL 70   7
   PL 100   9
   PL 120   11
   PL 150   13
   Tigtening torques   15



Kits/ Consumables PL 70, 100, 120, 150 

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

1



Item Part No. Name Qty L

1 - Seal kit 1

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

2



Service, repair and wear part kits  Seal kit 

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

3



Item Part No. Name Qty L

1 3121598200 Seal kit 1

  2 0663211995 O-ring, 56 x 3 mm 3

  3 0665099978 Sealing 1

  4 0665909970 Sealing 1

  5 0663211400 O-ring 7.3 x 2.4 mm (70 shore), 0.28 x 0.09 in. 8

  6 0663211956 O-ring 14 x 4 mm 1

  7 0665099977 Sealing 2

  8 0663990048 Sealing 1

  9 0663213300 O-ring 1

  10 0665099976 Sealing 1

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

4



Mechanical  Handle and spike holder 

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

5



Item Part No. Name Qty L

1 0217110096 Screw, M6 x 16 mm 4

2 3121548500 Bracket 4

3 3121529700 Bracket 1

4 3121529710 Nut, M6 2

5 3121505200 Foot, complete 1

  6 - Bracket 1

  7 0108110328 Spring pin 2

  8 5730018064 Screw, M12 x 60 1

  9 3121505284 Spike holder 1

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

6



Mechanical  PL 70 

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

7



Item Part No. Name Qty L

1 0211195936 Screw M8 x 70 mm 1

2 3121506880 End piece, complete 1

  31 3121528000 Cylinder bracket 1

  32 3121506814 Pin 1

  33 0686100012 Plug 2

3 3121506310 Piston, complete 1

  4 3121506304 Piston 1

  5 3121548400 Sleeve 1

  6 3121529100 Support ring 1

7 0211195931 Screw M8 x 25 mm 7

8 0663211400 O-ring 7.3 x 2.4 mm (70 shore), 0.28 x 0.09 in. 8

9 0663211995 O-ring, 56 x 3 mm 3

10 3121506185 Cylinder housing, complete 1

  11 Thread insert 8

  12 - Cylinder housing 1

13 3121551200 Product label "PL 70" 1

14 0665099978 Sealing 1

15 0665909970 Sealing 1

16 3121518000 Guide socket 1

17 3121560900 Sealing support 1

18 0663211956 O-ring 14 x 4 mm 1

19 0665099977 Sealing 2

20 3121559630 Piston 1

21 3121555805 Spring 1

22 3121547020 Piston 1

23 0663990048 Sealing 1

25 0663213300 O-ring 1

26 3121559715 Piston 1

27 0665099976 Sealing 1

28 3121549400 Spring 1

29 0101231144 Parallell pin 8 x 55 mm 1

30 3121506455 Piston support 1

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

8



Mechanical  PL 100 

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

9



Item Part No. Name Qty L

1 0211195936 Screw M8 x 70 mm 1

2 3121506880 End piece, complete 1

  31 3121528000 Cylinder bracket 1

  32 3121506814 Pin 1

  33 0686100012 Plug 2

3 3121506311 Piston, complete 1

  4 3121506307 Piston 1

  5 3121548400 Sleeve 1

  6 3121529100 Support ring 1

7 0211195931 Screw M8 x 25 mm 7

8 0663211400 O-ring 7.3 x 2.4 mm (70 shore), 0.28 x 0.09 in. 8

9 0663211995 O-ring, 56 x 3 mm 3

10 3121506189 Cylinder housing, complete 1

  11 Thread insert 8

  12 - Cylinder housing 1

13 3121551205 Product label "PL 100" 1

14 0665099978 Sealing 1

15 0665909970 Sealing 1

16 3121518000 Guide socket 1

17 3121560900 Sealing support 1

18 0663211956 O-ring 14 x 4 mm 1

19 0665099977 Sealing 2

20 3121559630 Piston 1

21 3121555805 Spring 1

22 3121547020 Piston 1

23 0663990048 Sealing 1

25 0663213300 O-ring 1

26 3121559715 Piston 1

27 0665099976 Sealing 1

28 3121549400 Spring 1

29 0101231144 Parallell pin 8 x 55 mm 1

30 3121506455 Piston support 1

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

10



Mechanical  PL 120 

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

11



Item Part No. Name Qty L

1 0211195936 Screw M8 x 70 mm 1

2 3121506880 End piece, complete 1

  31 3121528000 Cylinder bracket 1

  32 3121506814 Pin 1

  33 0686100012 Plug 2

3 3121506312 Piston, complete 1

  4 3121506308 Piston 1

  5 3121548400 Sleeve 1

  6 3121529100 Support ring 1

7 0211195931 Screw M8 x 25 mm 7

8 0663211400 O-ring 7.3 x 2.4 mm (70 shore), 0.28 x 0.09 in. 8

9 0663211995 O-ring, 56 x 3 mm 3

10 3121506182 Cylinder housing, complete 1

  11 Thread insert 8

12 - Cylinder housing 1

13 3121551300 Product label "PL 120" 1

14 0665099978 Sealing 1

15 0665909970 Sealing 1

16 3121518000 Guide socket 1

17 3121560900 Sealing support 1

18 0663211956 O-ring 14 x 4 mm 1

19 0665099977 Sealing 2

20 3121559630 Piston 1

21 3121555805 Spring 1

22 3121547020 Piston 1

23 0663990048 Sealing 1

25 0663213300 O-ring 1

26 3121559715 Piston 1

27 0665099976 Sealing 1

28 3121549400 Spring 1

29 0101231144 Parallell pin 8 x 55 mm 1

30 3121506455 Piston support 1

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

12



Mechanical  PL 150 

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

13



Item Part No. Name Qty L

1 0211195936 Screw M8 x 70 mm 1

2 3121506880 End piece, complete 1

  31 3121528000 Cylinder bracket 1

  32 3121506814 Pin 1

  33 0686100012 Plug 2

3 3121506313 Piston, complete 1

  4 3121506308 Piston 1

  5 3121548400 Sleeve 1

  6 3121529100 Support ring 1

7 0211195931 Screw M8 x 25 mm 7

8 0663211400 O-ring 7.3 x 2.4 mm (70 shore), 0.28 x 0.09 in. 8

9 0663211995 O-ring, 56 x 3 mm 3

10 3121506182 Cylinder housing, complete 1

  11 Thread insert 8

12 - Cylinder housing 1

13 3121551400 Product label "PL 150" 1

14 0665099978 Sealing 1

15 0665909970 Sealing 1

16 3121518000 Guide socket 1

17 3121560900 Sealing support 1

18 0663211956 O-ring 14 x 4 mm 1

19 0665099977 Sealing 2

20 3121559630 Piston 1

21 3121555805 Spring 1

22 3121547020 Piston 1

23 0663990048 Sealing 1

25 0663213300 O-ring 1

26 3121559715 Piston 1

27 0665099976 Sealing 1

28 3121549400 Spring 1

29 0101231144 Parallell pin 8 x 55 mm 1

30 3121506309 Piston support 1

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

14



Mechanical  Tigtening torques 

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

15



Item Part No. Name Qty L

1 - Screw M8 x 70 mm, 16 Nm 1

2 - Screw M8 x 25 mm, 16 Nm 7

3 - Screw M8 x 25 mm, 7 Nm 4

4 - Screw M12 x 60 mm, 70 Nm 1

Parts Online PL 70, 100, 120, 150 s/n BES000001-

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

16



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Any unauthorized use or copying of the contents or any part thereof is prohibited. 
This applies in particular to trademarks, model denominations, part numbers, and 
drawings. 

 
 
 
 
 
 
 
 
 

epiroc.com 
 


	Kits/ Consumables PL 70, 100, 120, 150
	Service, repair and wear part kits
	Seal kit

	Mechanical
	Handle and spike holder
	PL 70
	PL 100
	PL 120
	PL 150
	Tigtening torques




